5 % 5 (Report ID): MRIS92RG3613357U5

U, [ A ]
N—_ A 5 H A

CNAS i

Ve)

/
’/’ 'y
A

‘

TP TESTING
A S
,ﬁ\?\\ gl  CNAs L3102
MR A
UN38.3 i 4l 7
UN38.3 Test Report
FEMm AT LS TIRER R A/ T kA 5. C21P2301
Sample Name & Rechargeable Li-Polymer Battery Pack Model: C21P2301
Model (7.78V  2675mAh  20.9Wh)
AL KB EE BTARAA
Applicant SCUD (FUJIAN) ELECTRONICS CO., LTD.
A BAL KER GEE BTARAA
Manufacturer SCUD (FUJIAN) ELECTRONICS CO., LTD.

No:: MRI892RG3613357U5
Code: ffsiyrta7




PONY % B # it
Pony Testing International Group

# o

Statement

1. ARE AR 5 0 | IREHESTMEAZ T I,

This report is invalid without special seal for inspection and test, cross—page seal and signature of the approver.
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RAati'§ | thik, £i& “PONY” | “HR" BARYAHEFBAATE, KAEIREE L EETIE,
The words "PONY" and "# J&." used in this report page are the registered trademarks of the company, which are protected by the Trademark Law of the People's
Republic of China. Any unauthorized use, counterfeiting, forging or altering of the trademarks of "PONY" and "3 /&" without the authorization of the company is an
illegal infringement, and the company will investigate their legal liabilities according to law.

3. BT AHREH LA I, TS DR AR A A NGRS @B b 0 Wi, R R R L B
If the applicant has any objection to the report data, please submit a written application for retesting to PONY within 15 days after the completion of the report, with
the original report attached and the retesting fee prepaid.

4. AT E F SR AEBAT I GG I, RBATEN], Fodt AL RA

If the experiment cannot be repeated or cannot be retested, no retest shall be conducted, and the appliant shall waive the right of objection.

5. BAC AL LIAPRIER B AN AR ATAT S LR BB A — 5, e RAF, BT B A AR B G R b Rde i 4E B ATRR,
The client must guarantee that samples and documents provided for appraisal are consistent with the goods to be transported. Otherwise, the client shall bear all legal
responsibilities and other consequences due to it.
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This report is only responsible for the test results of the tested samples, The test results and relevant conclusions reflect the evaluation of the tested samples or only represent
the emission status of pollutants during the test. The report and the contents contained in it cannot be used for commercial advertising, and PONY does not assume any
economic and legal liabilities for direct or indirect losses and all legal consequences arising from the use.
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PONY has the right to dispose the tested sample after approval of the test report. Unless the applicant specifically declares and pays the sample management fee, all samples
beyond the validity period specified in the standard will not be retained.
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PONY assures objectivity and impartiality of the test, and fulfills the obligation of confidentiality for applicant’ s commercial information, and technique document.
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R AAR R AT AE
Any unauthorized transfer, appropriation, falsification, alteration, copying (except full text copying) or alteration in any other form of this report without the approval of
PONY shall be invalid. PONY shall strictly investigate the corresponding legal liability for the aforesaid behavior.
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The certificate/report takes no account of the differences of countries and applicants.
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[ . Ff#R Sample Description

. TSR E A AR BRI |
GEIER B BERH S
Rechargeable Li-Polymer C21P2301
Sample name Sample model
Battery Pack
ZHL AL Applicant KEM GRE HBT7FARZA T SCUD (FUJIAN) ELECTRONICS CO., LTD.
% #% Name KERE EE) HTHRZA R SCUD (FUITAN) ELECTRONICS CO., LTD.
R 24 AR N T 5 R IX VL AR K IE 98 5
Hudik Address wke }%E} Iﬁ? b e el ..
R No.98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian
Manufacturer | 1% Tel. 15605015073
HE4H E-mail | Ella.Wang@scudgroup.com
k3 Website | www.scuden.com/zh
7\ ,L\, E r-»ﬁ,% RN
ks 778V PUEE 2675mAh
Nominal voltage Rated capacity
d BRI 7 L LA
76 HL LA . g
535mA Maximum continuous | 6000mA
Charge current
charge current
: : AT
}??%BE%JE&E 8.96V AL 53.5mA
Limited charge voltage End charge current
T 2 1R BN T LA
Discharge Cut-off 6V Maximum discharge | 6500mA
voltage current
S A7 ﬁ EL
TR B 535mA B 73.63g
Discharge current Mass
R A K Nui
Manufacturer of cell
Y A 2 A%
i 584264 S e 2PCS
Cell model Cell number
W E R LR W A TR
EE#@LJ]‘/T.?F/ CENES 3980 IRy Eﬁ% 2675mAR
Cell nominal voltage Cell rated capacity
tHY e ARE!
2 & 2023-06-16 75552 4 2023-07-05
Entrust date Finished date

II. MAAFH#E Test Standard
CGRIGFFRAET MY SE-BEATIRIEIE 1 15 38.3 2
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1 Part I1I sub-section 38.3)
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www.ponytest.com
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. MR E 48 Test Item & Conclusion

TRTIE Item MEURE 45 Sample Number 451 Conclusion

T.1 EEHAL Altitude simulation #ik  PASS
T.2 iYL Thermal test #ik PASS
T.3 #&3) Vibration N1~N4 Cl1~C4 Wit PASS

T.4 i Shock it PASS

T.5 #Mi#%E 4 External short circuit @ik PASS
T.6 # /& Crush N9~N13 C9~C13 i PASS

T.7 ILE 7 Overcharge N5~N8 (C5~C8 @it PASS
T.8 5&ilJfH  Forced discharge N14~N23 C14~C23 JEiL PASS

W, P E CRIRAARAET I H-BBITRIBIE 1| FE1E /) 38.3 TR,
The Samples has passed the test items of Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1),
Part I1I sub-section 38.3.

i Notes
N1~N8 DR AT T FR e 40 58 4 A8 IR S 1 e it
Batteries at first cycle in fully charged states
N9~N13 NE— A FETE YT 50%BETHAIUE A RoIR A Y FL i s
Cells at first cycle at 50% of the design rated capacity
N14~N23 DN — AN FE T R T 31 58 A TR HEUIR 2R R R
Cells at first cycle in fully discharged states
C1~C8 N 25 AT A e 4 7E FERAS Y et 4
Batteries after 25 cycles ending in fully charged states
C9~C13 0925 TR T 50% i i AUE A IR A 1Y F bt
Cells after 25 cycles at 50% of the design rated capacity
C14~C23 N 25 /TR B e A s R RS B R s
Cells after 25 cycles ending in fully discharged states

e % s q%“#’ e
Tested by: Checker by: Io Approver by:

9% H # Issue date  2023-07-05
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IV. #£58H Photo of The Sample
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FE i 4 5 /Sample No.: G3613357U5
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Questions? Please visit www.asus.com
Rechargeable Li-Polymer Battery Pack
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#3700, L1570 (Page 3 of 15)

‘ /Typical capacity:2750mAh/21.4Wh
/Rated capacity:2675mAh/20.9Wh
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Authenticate the photo on original report only
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V. WA ¥ Test Method

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

/NS B i B8 R b 2L A B I AT RS T.1 28 T.5. 36 T.6 Al T.8 Nif# A & 53 AMR 6 ik iy e yth sl i
M. W5 T.7 AT DME ] ESETE RS T.1 2 T.5 Hh i Fll iR 4508 it A 8047, DAGEIIA 22 0 78 i L ) v
.

In order to quantify the mass loss, the following procedure is provided:

FRERURMKIE T 5

Mass loss Jii 1K (%)=(M;-M,) / M;x100

Where M; is the mass before the test and M, is the mass after the test. When mass loss does not exceed the values

in Table below, it shall be considered as “no mass loss”.

XM, ZRABATFE, M, ZR%E N RE. WRESRAEE N RITFIEUE, BRIy TE iR R

Mass M of cell or battery Mass loss limit

HB R I ZE & M Joi B4R PR A
M<lg 0.5%
lgs=M<75¢g 0.2%
M>75g 0.1%

T.1 Altitude simulation 5 & 4L,

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20°C+ 5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

IR FELVH AT R M ZH B AE TR 055 T BT 11.6 TIHAMIMAEEIRE (20°C+5°C) FAFIED 6 /M.

TR A TEIR . AR TR ORGSR, I HARR UG e i B A AR G
J& FTT B B R AN F HAE AT X — RIS AT HLR 1 90%. A 9% F R A B R ANE F T 58 A TBORRZS 195 F
TR EELVB A

T.2 Thermal test & &5

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72°C+ 2°C,
followed by storage for at least six hours at a test temperature equal to - 40°C+ 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 C+ 5°C).

For large cells and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

@ Hotline 400-819-5688  ii/e il i [z A 7
www.ponytest.com ATFHHE: RIS 2 AR A TE A S AL KRB B 50 Tl el 1 #Ry 28R 3 )2 A% 0755-26050909
PONY-BGLS186-03E-003-2023A Rk IRINT F 2 XA HFETTE N Sk AL DR NS B 520k Tolk b 1| R 2453 )2 fEF: 0755-26068336

- ¥eI1 1

I Zisz

I



No. MRI892RG3613357U5 #5 5 Ui, 3L 15 Ul (Page 5 of 15)

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

Ty FELVHLRT R L 2 N S AE R B6HIR B2 55 T 72 C2 CRIZR A AR D 6 /NI, 15 FHAE A6 B2 55 T
-40°C2 CHIZAF NAFTZED 6 /NN PR s 1ok 6 T P 2 ) ) B K TRV TN g 30 734 BeAR e S HEAT
FLTER 10 R, BB KA G R VA AAE IR T (20°C+5°C) NAFI 24 /NI o X T KRB H i AN
R, ik T R e T A I ) 22 /D By 12 /i

FOREMA M ATEI . TR ORI ORERAITEE K, I HARS UG e i e i AL AE G
J& (T B B R AN T HAE AT X — 150 AT HUER ) 90%. A5 9% H He R B RANE H T 58 28O RAS 1058 F
LRSI ERTEEAE

T.3 Vibration #Z3])

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7Hz and 200Hz and back to 7Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg
(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak
acceleration of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1g, is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak
acceleration of 2g, occurs (approximately 25Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing in its
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

R AT A K T IRSIILT & (EARIEREIALTE, JFREHEm nT S LBkl . IRBIME IR
BV, XBETRAIELE 7 #2550 200 Fi2L2 0], FEEIZ] 7 /2%, BEEHN 15 708, X3RS BN =4
G R B L 22 3 7 R KRR Dy A AT 12 0k, B3OS 3 /N e NIRBN I A6 AU i 1
B

PEXS B AR 4, W EEAE 12 T30 i it Al s yb e CRyb AN R hde ), A 12 T30 58
R CRBSRIBAD A A

XFHATNR AL N T R 2G0T IR, OREF g, IOBCRKINER L, ELRIMARIA R 18 fidk. SRJa R IRIE

@ Hotline 400-819-5688  ii/e il i [z A 7
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RFFTE 0.8 2K (R 1.6 ZK), FHINAR B 2 KINE B R 8g, SRLA 50 #22). K Am
TP ORRRAE 8g, BRI N 200 H2%.

XPRBUHAH : M 7 FREETF AR, TREF 1g, ISR, BERRIAR] 18 #%%. ARG IRIRIRRFIE
0.8 ZK CEfmEe 1.6 =KD, FFIEINAZR B 2 5 K IEE A 2 2g, LN 25 28D . K F R Iis B ff
FFAE 2g, EEIBERIG N E] 200 25

BRI AN F i R0 ARG S e . CHER. fEIR. ERERATEE K, I BN Hith
Bl F A ZE 7E 5 — A28 B2 25 U7 O AR IR 5 M4 (0 T B E S AN /N FAE AT IX — iR 36 AT FELE 9 90%. A K%
H R A SR AN IE T 58 A JBCEUR S R0 eyt A iyt 4

T4 Shock 'ifi

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50g, and
pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas
below are provided to calculate the appropriate minimum peak accelerations.

Ry LV AT R 2H P MR A SO SR K R G R B b, SOORSCEEE R BT A B P A 2

BEAS /N E A 2 B2 AR NI EE 150gn R S 18] 6 Z2 A0 IESZ P b ot o 1 KR HL it 4
IR T R NTE L 50gn ARk RS (8] 11 Z2 80 1) IR 5B o

BEAN FELI 2R 32 10 1E S ot ) B AR PR B e Ak AR B R it B %o T /N2 el s 2 P e e 82
[N 6 b, T KR Rt Bk P R 2RI TR R 11 2240
Battery Minimum peak acceleration Pulse duration
RV ZH B/ INEELINE FE Rk IR LI TR
150g, or result of formula

150g, BAHHE 4R

S?\a;; E;gzﬂes Acceleration JIEE (g,)= \/ (—mals(s)(/)zl]gl]so *j 6ms
Whichever is smaller
B ME
50g, or result of formula
50g, 2L A it s R
L;i%;g l;;gzﬂes Acceleration JIEEE (g,)= \/ (%j 11ms

Whichever is smaller
T HIEVIME
* Mass is expressed in kilograms /Jii & ¥47 o 1F 5

@ Hotline 400-819-5688 it/ il 4 H x4 B4
www.ponytest.com ATFHHE: RIS 2 AR A TE A S AL KRB B 50 Tl el 1 #Ry 28R 3 )2 HLif: 0755-26050909
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Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of
18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

BEAS FELH B R 2 A = AN HAH TR B 22T AL IETT M2 2 =iy, A 1R T M4 =1
i, LR 18 kb

FORMHBATEATENR . TR A BT K, I H A6l i it B i 41 AE e
JE W R A /D T HAE AT X — IS T R 90%. 5 O% B R ) SRANIE T 58 A I8 R AS 1 ke He
TR HL I 2H

T.5 External short circuit #M0 %5 4%

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57°C £4°C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57°C £4°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm. This short circuit condition is continued for at least one hour after the cell
or battery external case temperature has returned to 57°C =24°C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during the test and remains below that value. The short
circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

A7 00X ) R P b A RN B — B IR, DAMAN 7l & iR ik B SRR 2 1 57°C 24 CHYIR AL,
LS ARSI TR BEAT PRAE AE 3¢ AR IZAR A AN TIAT, 0T/ B g AN e i 20 28 /0 AE 57 2 4°CHY
B TAFI 6 /NS, X T R B AR R Bt 4 22 /D AE 57°C 24 CHIMAEE T AL 12 /M. RS, FRitER
RBALAE 57°C 4 CRIMEE Y, N —ANIMTE RN T 0.1 BRESIATRR 26 fF o X —H0 % 2 A1 REE LTt
BB A ST E RN B 57°C £4°CEaksi e/ 1 /hI, B0 TR B e it 28 A0 5 Tk 2 iR s 1k e vh o 52 2
B HER — 2 —, ORI T8 . AT AN B B Bt e A B2 28 /DA 2 T IS0

B AL N F T A SR AN 170°C, I HAER I AR SRR 5 6 /AN N TGA . R, o
K.

T.6 Crush #/&

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)

@ Hotline 400-819-5688  ii/e il i [z A 7
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A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the
three options below is reached.

(a) The applied force reaches 13 kN £ 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been subjected
to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

PHE CEM TR, 838, BEM/A 40 it i BN T 18 ZKR BB k)

K b ETC A I BE ISP I Z A5 S, BYIR I REB MR, 7R85 — Al i LRI R LN 1.5
JEK/AY . HrEFrEdAT, EEIHILL T =S —:

(a) AN SRR 13 T4+ 0.78 T4

(b) FEMA R R A 100 224K B

(c) HLIMAZILIKFR IS ) 50%8 A F .

—HIER| R KL BIE TR 100 2RECEZL, B TE 2K R R LK) 50%, BIATREERIE /).
AT T m AR vl 87 M A B P — Tt s o L4110/ 170 7% Pl 87 AN HG P JEL R T e o BRI R 2 DA 5 0
e LR 5 170 i

BN ARE I BT R R B RS . SRR NI R S ILEE 6 /NI o TR A F 2 1A Al oA
I ) FEL VR B T A R T EEAT

R L N F M ZH A SR AN 170°C, I HAERIG AR b K iRe 5 6 /N N EEIR . oA K.

T.7 Overcharge it [ 75 H

The charge current shall be twice the manufacturer’s recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
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Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

7 FEL FRLIAL A 202 3 TR R D PR B KA 8 78 L R P A o R R B /N L B R

(a) i R I e AN KT 18 AR, A6 A i /) oL P I L b L A K7 L WL Y 5 B 22 fR
P TR

(b) I P AU e LR R KT 18 AR, a6 0 i /0 P S I g i K 7 LU ) 1.2 £

G B AE AR B N AT, BEAT 16 AR B L 24 /N

R 78 L A AR I AR P ARG S5 7 RN oA, ToE K

T.8 Forced discharge 58 i Fi

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

AN R SRR B T 5 12 AR B A LR e I AE AR R P VA5 T A1 R 45 ) T R LA D 2 A
SRR

R 2 R/ INIATUE (B ) R B S 5 iR FE M A B, T BREAS R 45 B UL . WP L R AT 5 A
JECHE, ORI TE) /N AR T HAUE A R DA I R (28D

FOR A B a7 B i A IR AR T ARG 7 RN A, oK.
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VI. JiERFER Test Procedure

G54
Marking

v

Tiisk #E
Pretreatment

v
v v v v

NI1~N4 NO9~N13 N5~N8 N14~N23
C1~C4 C9~Cl13 C5~C8 Cl14~C23

T.1 (=R
Altitude simulation

T.2 HJERL
Thermal test

¢ \ 4 A 4 A 4

T.3 #R3h T.6 ¥E T.7 SEFEE T.8 &I

Vibration Crush Overcharge Forced discharge

v

T.4 phf
Shock
v

T.5 AR %

External short circuit

!

v

£V €AY OSEH
Analysis
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VI, P& Test Apparatus

IE-0121
IE-0513
IE-0434
IE-0090
IE-0824
IE-0259
IE-0128
[E-0664
IE-0281
IE-0185
IE-0568
IE-0985
IE-0511
IE-1413
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75 M2 v IR PR it A 6

No. MRI892RG3613357U5

High precision battery test system

High precision battery test instrument
Vacuum drying oven

Multimeter

Tableland air pressure gauge

Electronic balance

Electric vibration test system

Pneumatic vertical impact testing platform
Temperature controlled short circuit testing machine
The digital thermometer (TC)
Multi-function digital milliohmmeter
Battery crush /needle testing machine

Programmable DC power source

1101, 15T (Page 11 of 15)

Explosion-proof high and low temperature rapid temperature

change test chamber
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VII. JAFE Test Data

No. MRI892RG3613357U5

T.1 &ERHHL  Altitude simulation

127,

JL 15 7 (Page 12 of 15)

iy )

AW

NN Mula At H, M
s Pre-test After test FiETi | HETH i, BRI K
< Fig=+ GRS JFig=+ RS Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(g) V) (2) V) rupture, fire (Yes/No)
N1 73.630 8.84 73.619 8.84 0.015 0.000 J& (No)
N2 73.448 8.83 73.436 8.82 0.016 0.113 7 (No)
N3 73.606 8.83 73.596 8.83 0.014 0.000 7t (No)
N4 73.403 8.83 73.394 8.83 0.012 0.000 7t (No)
Cl 73.502 8.87 73.495 8.86 0.010 0.113 J& (No)
C2 73.730 8.84 73.722 8.84 0.011 0.000 J& (No)
C3 73.612 8.85 73.601 8.84 0.015 0.113 J& (No)
C4 73.509 8.85 73.498 8.84 0.015 0.113 J& (No)
T.2 JERE  Thermal test
U Mla A, H
- Pre-test After test T | HETH i, BRI K
No. i L & L Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(g) V) (2) V) rupture, fire (Yes/No)
N1 73.619 8.84 73.614 8.69 0.007 1.697 Jt (No)
N2 73.436 8.82 73.432 8.67 0.005 1.701 7 (No)
N3 73.596 8.83 73.592 8.68 0.005 1.699 7 (No)
N4 73.394 8.83 73.389 8.67 0.007 1.812 J& (No)
Cl 73.495 8.86 73.491 8.70 0.005 1.806 J& (No)
C2 73.722 8.84 73.717 8.68 0.007 1.810 J& (No)
€3 73.601 8.84 73.596 8.69 0.007 1.697 J& (No)
C4 73.498 8.84 73.493 8.69 0.007 1.697 J& (No)
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T.3 #£5)  Vibration

No. MRI892RG3613357U5

13 7,

JL 15 7 (Page 13 of 15)

MHT M5 ArlitEE, A,
s Pre-test After test FeETi | HETHR i, BEZEANE K
No. g s J B Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) venting, disassembly,
(g) V) (g) V) rupture, fire (Yes/No)
N1 73.614 8.69 73.611 8.69 0.004 0.000 J& (No)
N2 73.432 8.67 73.428 8.66 0.005 0.115 J& (No)
N3 73.592 8.68 73.590 8.67 0.003 0.115 J& (No)
N4 73.389 8.67 73.387 8.67 0.003 0.000 J& (No)
Cl 73.491 8.70 73.489 8.69 0.003 0.115 J& (No)
2 73.717 8.68 73.714 8.68 0.004 0.000 J& (No)
€3 73.596 8.69 73.593 8.68 0.004 0.115 J& (No)
C4 73.493 8.69 73.489 8.69 0.005 0.000 J& (No)
T.4 phii  Shock
I Ay M5 AlitEE, HS, #
2 Pre-test After test e | BETH NI SIS
X, i ERES i B Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(2) V) (2) V) rupture, fire (Yes/No)
N1 73.611 8.69 73.610 8.69 0.001 0.000 J& (No)
N2 73.428 8.66 73.428 8.66 0.000 0.000 J& (No)
N3 73.590 8.67 73.587 8.67 0.004 0.000 J& (No)
N4 73.387 8.67 73.387 8.67 0.000 0.000 J& (No)
Cl 73.489 8.69 73.489 8.69 0.000 0.000 J& (No)
C2 73.714 8.68 73.714 8.68 0.000 0.000 J& (No)
C3 73.593 8.68 73.591 8.68 0.003 0.000 J& (No)
C4 73.489 8.69 73.489 8.68 0.000 0.115 J& (No)

LTy
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T.5 4MER%E % External short circuit

No. MRI892RG3613357U5  # 14 U1, #L 15T (Page 14 of 15)

s I e i B B, R, X

No. Peak temperature ('C) Whether disassembly, rupture, fire (Yes/No)

N1 57.9 J& (No)

N2 57.4 7t (No)

N3 57.3 7t (No)

N4 57.1 7t (No)

Cl 57.6 7 (No)

C2 57.1 7& (No)

C3 57.7 & (No)

C4 57.8 J& (No) \
T.6 $/E Crush z\|

9T WACHT HLE It 1o i B B, &k >

No. Pre-test Voltage (V) Peak temperature ('C) Whether disassembly, fire (Yes/No) /

N9 3.907 23.8 7t (No) /

N10 3.905 24.2 J& (No)

NI11 3.904 23.6 J& (No)

NI12 3.904 23.9 J& (No)

N13 3.905 24.2 & (No)

9 3.903 23.7 & (No)

Cl10 3.906 24.3 7t (No)

Cl1 3.902 24.0 J& (No)

C12 3.905 23.6 J& (No)

C13 3.907 23.9 J& (No)
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T.7 JdER A Overcharge

%i? W ATHEE Pre-test Voltage (V) B IR, #2K Whether disassembly, fire (Yes/No)
N5 8.84 J& (No)
N6 8.83 7t (No)
N7 8.83 7t (No)
N8 8.87 J& (No)
C5 8.84 J& (No)
C6 8.85 & (No)
C7 8.85 J& (No)
Cs8 8.85 J& (No)

T.8 HililtH Forced discharge

%ﬁ? WAL Pre-test Voltage (V) HICHRER, J#2-K Whether disassembly, fire (Yes/No)
N14 3.658 7t (No)
N15 3.629 J& (No)
N16 3.617 J& (No)
N17 3.659 J& (No)
NI18 3.636 J& (No)
N19 3.642 75 (No)
N20 3.609 J& (No)
N21 3.612 J& (No)
N22 3.619 7t (No)
N23 3.632 J& (No)
Cl4 3.660 JG (No)
Cl15 3.614 7t (No)
Cl6 3.602 & (No)
Cl17 3.623 J& (No)
C18 3.638 J& (No)
Cl19 3.640 & (No)
C20 3.636 J& (No)
(05, 3.632 J& (No)
C22 3.619 J& (No)
C23 3.628 J& (No)

#2545 End of report***
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